SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 7C / 20MHz+20MHz
QPSK

‘ im Sp im
Ref Level 0.00 dBm  Offset 12,40 d@ Mode Auto Sweep Ref Level 0.00 dBm  Offset 12,40 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit gheck PARS
10 dBTE—GRURICUS LINE ABE ; 10 dBME—GRURICUS LINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
Y. P TN s N Adn, ~
P R YTy gt ! e d
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
00dB 00dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz -47.30 dBm -22,30 d& 30.000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -47.38 dBm -22,38 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46818 GHz -46.31 dBm -21.31 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -46.49 dBm -21.49 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.98374 GHz -45.80 dBm -20.680 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.96970 GHz -46.12 dBm -21.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -41.56 dBm -16.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -41.55 dBm -16.55 d&
7.000 GHz 10,000 GHz 1.000 MHz 8.01103 GHz -41.70 dBm -16.70 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.71663 GHz -41.87 dBm -16.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89726 GHz dBm -14.99 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90276 GHz -39.76 dBm -14.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65623 GHz -0.03 d& 14.000 GHz 18,000 GHz 1.000 MHz 17.65673 GHz -33.84 dBm -8.84 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00725 GHz -11.37 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.00675 GHz -36.43 dBm -11.43 dB
)i )i
0 Da 1 24.JUM.2025 o
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swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.61 5.16 5.71 6.43 PASS
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swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 12 / 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 11,30 db RefLavel 30.00 dbm  Offset 11,30 d&
o att 3008 AQT 2 ms ® RBW 10 MHz e At 30dB__AQT 2 ms ® RBW 10 MHz
@152 view (6152 view
N SN,
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CF 707.5 MHz - Mean Pwr + 20.00 dB F 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 ry Distri Function Samples: 130000
Mean | Peak | crest | 10% | 105 | o0a% | oo | Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 2237 dem 27,59 dbm 5.22 d8 2.45 d8 4.00 d8 +.61 0B +.93 0B Trace 1 [ 21.40d8m  27.18 dem 5.78 d8 2.99 d8 4.49 da 5.16 d8 5.51d8
I ——— —_—
] ] [ il ] [

LTE Band 12/ 10MHz / 256 QAM
Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 11,30 d& Ref Level 20,00 dém  Offset 1130 di
o att 30d8_AQT 2 ms @ RBW 10 MHz e att 30.d8_AQT 2 ms @ RBW 10 MHz
@153 view @152 View
SN S0
=
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1 | 160
i
CF 707.5 MHz i Mean Pwr + 20.00 di :F 707.5 MHz Mean Pwr + 20.00 dB
C y G Distril Function Samples: 130000 y ive Distrl Function Samples: 130000
Mean | poak | crest__ | 0% | 195 | 0.a% | o1 | Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 | 20,40 cBm  27.04 dbm 5.55 dB 3.16 dB 4.87 dB 571 0B 6.23 dB Trace 1 [ 18.38 cém 2608 oBm 7.72 0B 3.22 dB 5.33 db 5.43 dB 7.10 dB
e — e —
JL ] CERRREE ] L ] | CECRRRE )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.34 1.32 3.09 3.08 5.07 5.15 9.76 9.84 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.29 1.33 3.15 3.07 4.85 5.03 9.66 9.94 - - - -
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swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12
Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 khz RefLavel 30.00 dbm  Offset 1130 db = RBW 30 kHz
o Att 30de SWT 63245 @ VBW 100kHz  Mode FFT o Att a0 db SWT  63.2ps @ VBW 100kH:  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk view e 17x view
Mi[1] 9.05 dBm)| Mi[1] 10.05 dim
706.83360 MHz
20 . D2[1] 0.26 dB| 20 I D2(1]
e A 1.34400 MHz D1 18.195 dB STy 1.32720 MHz
10 10
)
/ I
od 0d
=11 D2 =10
y h. e
e, L \
=20 9By . 7
e Ve VL
20 df 30 o
40 -40
50 d -0 d
60 df 60 df
CEIELLD 1001 pts Span 2.8 Mz | SET75 Wz 1001 pts Spon 2.8 Mz
L I 4 e [S JL 4 -
Ref Level 30.00 dom  Offset 11.30 0B @ RBW 100 khz Ref Level 30.00 dom  Offset 11.30 0B @ RBW 100 khz
o At de SWT 19ps @ VBW 300 kH:  Mode FFT o At de SWT 19ps @ VBW 300 kH:  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk View (@ 1Pk View
M1[1] ~9.06 dBm| M1[1] ~9.69 dbm|
705.94600 MHZ| 705.95800 MHZ|
20 dBm 2[1] 0.00 dB| 20 dBm 2[1] 0.16 dB|
1 1 rway A 3.00600 M 0 — g »
e AT A P T 3.00600 MHZ] T P g 1.08400 MHZ
10 dBm f 10 dBm Y
J i
odam odam -
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_— D2 -8 .845 Fim: =1t 2 -9
TN SV aatv R N -
i & o -
20 df 20 df
40 df 40 df
-50 -50
-60 df -60 df
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
I I
L )i J - L )i J -

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

ectrum pectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode FFT I Att 30de SWT 1% ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k View @17k view
mi[1] .35 dBm) mi[1] 11.43 dBm
704.92000 MHZ| 704.87000 MHz
20 t D2[1] -0.54 dB 20 T D2[1] 0.29 dB
D1 1 B 5.07000 MHzZ D1 15289 dB . 15000 MHz
r P ran N = T A A P P Y
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40 -40
50 d 50 di
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CF 707.5 MHz 1001 pts Span 10.0 Mz CF 707.5 MHz 1001 pts Span 10.0 Mz
L L J - L JL J [
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swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 1130 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k View [e 35k view
Mi[1] 8.63 dBm| Mi[1] 9.24 dom
702.5800 MHZ| 702.6600 MHz,
= 1 18.148 g D2(1] 0.80 dBy L T D2[1] 0.90 d8
- I A M e, 9.7600 MHZ T Y AW P o 9.8400 MHz
/ AT A . SV R B T
10 10 ;
{ ) /
od 0d
-10 -10
S s - g
20 -2 ]
-20 df 30 o
40 -40
50 d -0 d
60 df 60 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
I 001 pts BT [ATEL 001 pts B TE LT
L L J L L J
. E .
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
Spectrum
Ref Level 30.00 dom  Offset 11.30 0B @ RBW 30 khz Ref Level 30.00 dom  Offset 11.30 0B @ RBW 100 khz
o At 30dE SWT  63.2ps @ VBW 100kHz  Mode FFT o At dE SWT 19ps @ VBW 300 kHz  Mode FFT
SGL Count 1007100 SGL Count 1007100
[0 1Pk View [0 1Pk View
M1[1] -11.63 dBm)| M1[1] -11.44 dBm)|
706.86160 MHZ| 705.91600 MHZ|
20 dBm 2[1] 0.07 dp| 20 dBm i 2[1] 0.06 dB|
. 1.20080 MHz N reen 3.15000 MHz,
I e ~ A . P Tl SRR Y - P
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| / \
\
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s Ve i .y i pahengie Fana Nt
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40 df 40 df
-50 -50
-60 df -60 df
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 Mz
] ] ]
L )i J - L )i J -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

- hectrum -
Ref Level 30.00 B Offset 11,30 0B & RBW 100 kHz Ref Level 30.00 0Bm  OFfset 11,30 0B @ RBW 300 khz
o att 30de SWT 18 ps @ VBW 300 kHz  Mode FFT o att a0dE BWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view | O
CHEY 10.93 dBm 9.6 dBm)
705.05000 MHz 702.6800 MHz
20 T D2(1] -0.11dB 20 0.49 dB
1 15.158 den +.85000 MHZ o 9.6600 MHZ,
AP b b n
o \ [ |1 10
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od ! od
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s0d -50 df
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CF 707.5 MHz 1001 pts Spon 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
— —_— *- s —_— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

um o
Ref Level 30.00 dom  Offset 11.30 0B @ RBW 30 khz RefLavel 30.00 dbm  Offset 1130 db e RBW 100 kHz
ko At 0dE SWT  63.2ps @ VBW 100 kHz Mode FFT o Att 30dE SWT 18 s @ VBW 300 kHz  Mode FFT
SGL Count 1007100 SGL Count 1007100
(@ iFk View [@ 1% view
ML) 12.81 dBm| mi[1] 12.02 dém
706.84200 MHZ| 705.93400 MHzZ|
20 dBm D2[1] 0.15 di)| 20 I D2[1] -0.24 dB
e g MHZ
lot 15242 e . 1.33560 MHz 51 14,030 dem . - 3.07800 MH
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L JL

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

™
v
Ref Level 30.00 B Offset 11,30 0B & RBW 100 kHz Ref Level 30.00 0Bm  OFfset 11,30 0B @ RBW 300 khz
o att 30de SWT 18 ps @ VBW 300 kHz  Mode FFT o att a0dE BWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view | O
CHEY 14.22 dBm CHE 13.36 dBm
704.95000 MHz 702.6600 MHz
20 D2(1] 0.14 dB| 20 D2(1] 0.44 dB
5.03000 MHZ] e b 9.9400 MHZ]
- 01 11.048 den < . - D1 13599 05 P AT e N W -
AT TSI T | T 7 T
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|
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40 . 40
-s0d 50 df
0d 60 d
CF 707.5 MHz 1001 pts Span 10.0 Mz CF 707.5 MHz 1001 pts Span 20.0 Mz
L JU J - L JL J [
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ssamon s, FCC RADIO TEST REPORT Report No. : FG550916B
Occupied Bandwidth
Mode LTE Band 12 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.75 4.50 4.50 9.02 9.07 - - - -
Mode LTE Band 12 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.75 273 4.49 4.51 9.05 8.96 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 khz RefLavel 30.00 dbm  Offset 1130 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT  63.2ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.09 dBm) ™M1[1] 15.90 dBm)
- 707.725940 MHz - . 707.414610 MHz
v 1.093570643 MHz 3 Occ Bre 1094690531 MHz,
gy SO IO % G-
10d 3 104 ¥
od 0 d
S/ N
-10 df L2y -10 d
- WA . ~
R R20JRe ]
a0 30
-40 ds 40 df
50 df 50 d
-6 df -60 di
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 2.8 MHz
Marker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.72594 NMHz 17.09 dam ML 707.41461 MHz 15.90 dam
T1 1 706.953215 MHz 10.50 dBm Oce Bw 1.093570643 MHz T1 L 706.950975 MHz 7.41 dBm Oce Bw 1.094590531 MHz
T2 1 708.046785 MHz 9.23 dam T2 1 708.045665 MHz 8.34 dam
L I 4 [S JL -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 1130 b = RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0de SWT  16.5ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 18.82 dBm) 18.00 dBm)
- 1 706.940260 MHz - 708.515100 MHz
ey A gEeEy T 2.727927207 MHZ| 2.752524748 MHZ
10d / 104
s \ va
-10 df \/_\/\\ \ -10 d
N A A
] [
a0 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 10001 pts Span 6.0 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.94025 MHz 18.82 dam ML 7085151 MHz 18.00 dam
T1 1 706.130937 MHz 11.69 dBm Oce Bw 2.727927207 MHz T1 L 706.108738 MHz 10.42 dBm Oce Bw 2.752524748 MHz
T2 1 708.858864 MHZ 11.68 dam T2 1 708.861264 MHz 10.02 dam
L I 4 [S JL -

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode FFT I Att 30de SWT 1% ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 16.77 dBm| ™Il 1541 dBm)
20 w1 709.440800 MHZ, - ) 706.571100 MHz,
1 Occaw X 4.502549745 MHz i Oce B - 4.506549345 MHz
" Y P NN AP Sy 0 J\"‘V\’\J‘WKW P e AV
7 +
) . [ |
od ¥ od .
) / \ } / \
-0 7 N -10
A~ /
W‘N/\’ b AV, PAN e o
= vy
a0 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 709.4408 MHz 16.77 dBm ML 706.5711 MHz 15.41 dBm
T1 1 705.243226 MHz 10.87 dém Oce Bw 4.502549745 MHz2 T1 1 705.250225 MHz 10.53 dém Oce Bw 4.506549345 MH2
T2 1 709.745775 MHz 11.47 dBm T2 1 709.756774 MHz 11.49 dBm
L L J L JL [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,30 dB & RBW 300 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0de SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.54 dBm| 17.07 dBm|
11 706.64010 MH?Z| 703.85640 MHz
= A Qcc By T 9.025097490 MHz 9.075092491 MHz
TY" Il et N SV Vb o h
10d
[ \
d | |
o 7 1
/
104 — 4
Iy
o et RN N
2 o
-30 -30
-0 d 40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 10001 pts Span 20.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker arker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
M1 1 706.6401 MHz 18.54 dBm M1 1 703.3564 MHz 17.07 dBém
TL 1 702.95645 MHz 11,78 dBm Occ Bw 9.02509749 MHz T1 L 702.95045 MHz 10.79 dBm Occ Bw 9.075092451 MHz
T2 1 711.98155 MHz 11.30 dBm T2/ 1 712.03555 MHz 11.08 dBm
L JL J L JL J e
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
ctrum pectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 30 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0de SWT  16.5ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.02 dBm mili] 17.09 dBm|
20 707.760090 MHZ| - 1 706.373310 MHZ,
1.001890811 MHz A Oce B . 2.751324868 MHz
04 P M e | fa 04 Ty AT e S AL T2
/ \
od 7 od / +
BUE! -10d
\
o - J/ \
- " |- —
i R WSy A M
30 W -30
-40d -40 d
-50 d 50 di
60 d -60 db
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 707.76008 MHz 15.02 dém ML 706.37331 MHz 17.09 dBm
T1 1 706.953775 MHz 7.32 dam oce Bw 1.091890811 MHz T1 1 706.117138 MHz 7.91 dém oce Bw 2.751324868 MHZ
T2 1 708.045665 MHz .45 dbm T2 1 708858463 MHz 9.27 dbm
L L J - L JL J [
ectrum pectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0de SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.63 dBm| ™l
1200 MH?Z|
= Occ B 4.493550645 MHz @ 053094691 MHz
10d SN, 104
{ ¥
/ i
od r 0 }
A\ /
-od Y -10d
/ A\ f/
| - —
s b |t L~
) V -30 =
-40d -40 d
-50 d 50 di
60 d -60 db
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 705.6302 MHz 15.63 dBm ML 1 704.7623 MHz 15.52 dBm
T1 1 705.246225 MHz 8.64 dBm oce Bw 4.493550645 MHz T1 1 702.94846 MHz 10.08 dBm oce Bw 9.053094691 MHZ
T2 1 709.739776 MHz 8.08 dbm T2 1 712.00155 MHz 8.85 dbm
L L J - L JL J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12

ddle Channel / 1.4MHz /| 256QAM

Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 khz RefLavel 30.00 dbm  Offset 1130 b = RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0de SWT  16.9ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.72 dBm) ™M1[1] 14.94 dBm)
20 a8 707.003890 MHz - 707.015250 MHz
ML Occ B 1.094130587 MHz I Occ B 2.735126487 MHZ
¥ -
104 ] - 104 V| 2
7 ¥
\
08 0 d Y
/ 3\
-10 dBm -10 dém
/ \
20 dBm — 20 dem :
o SR W
v / | S0 E—
A gt
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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630.000 MHz 698,900 MHz 100.000 kHz 698,88555 MHz -24.06 dBm -11.06 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.76923 MHz 21.64 dBm -8.36 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99945 MHz -15.69 dBm -2.69 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -16.08 dBm -3.08 dB
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690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -23.60 dBm -10.60 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.08392 MHz 13.38 dBm -16.62 db
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690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -24.91 dém -11.91 d& 714.000 MHz 716.000 MHz 100.000 kHz 71547153 MHz 12.45 dBm -17.54 db
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630.000 MHz 698,900 MHz 100.000 kHz 698,88555 MHz -26.52 dBm -13.52 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.78322 MHz 19.44 dBm -10.56 dB
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690.000 MHz 698,900 MHz 100,000 kHz 69889555 MHz -26.45 dBm -13.45 dB 714.000 MHz 716.000 MHz 100.000 kHz 715.19181 MHz 11.41 dBm -18.59 db
658.500 MHz £99.000 MHz 30.000 kHz 698.98926 MHz -23.67 dBm -10.67 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00405 MHz -23.06 dBm -10.06 dB
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£20.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -31.74 dBm -18.74 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.79321 MHz 16.24 dBm -13.76 dB
698.900 MHz 699,000 MHz 30.000 kHz 69899615 MHz -21.09 dém -8.09 d& 716.000 MHz 716.100 MHz 30.000 kHz 71600514 MHz -22.08 dBm -9.08 dB
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698.900 MHz 699,000 MHz 30.000 kHz 698,99625 MHz -23.85 dBm -10.85 di 716.000 MHz 716.100 MHz 30.000 kHz 71601543 MHz -22.07 dBm -9.07 dB
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£20.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -26.56 dBm -13.56 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.87762 MHz .86 dBm -21.12 db
698.900 MHz 699,000 MHz 30.000 kHz 698,99865 MHz -25.55 dBm -12.55 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,00275 MHz -23.55 dBm -10.55 dB
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698.900 MHz 699,000 MHz 30.000 kHz 698,98007 MHz -27.57 dém -14.57 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,00854 MHz -25.92 dBm -12.92 dB
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698.900 MHz 699,000 MHz 30.000 kHz 698,99725 MHz -26.23 dém -13.23 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.01294 MHz -25.98 dBm -12.98 dB
£99.000 MHz 704,000 MHz 100,000 kHz 70217932 MHz .44 dBm -21.56 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -24.26 dBm -11.26 dB
)i ) wa )i [| o
Date

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr u%:( Spectrum
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?::ilt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100
NI (T — -
it Fhock SAES | SPUEIGUE CHEELABS_ i IIA
Line _$PURIOUS_) INE_ABS PABS o0 d‘:::‘m PURTOUS } INE_ABS PABS
20 dBm
10 d8m 10 dem —
Y APV E e Sl LAt o \
o ds e | dBm |
$
ﬁ I k
-10 d8m i I 10 dB
SPURIOUS_LINE_ABS } dl
-20 dBm F 20 R
-30 dBm — /’LJ 304 ¥ —
.
,// 40d L‘""-n.,_
-40 dBm 40 dBm
/,../’j -‘"-\H
-50 dem -50 dém \\
-60 dam -
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,88555 MHz -26.94 dBm -13.24 d& 711.000 MHz 716.000 MHz 100.000 kHz 71566284 MHz 6.59 dBm -23.41 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99286 MHz -28.27 dBm -15.27 d8 716.000 MHz 716.100 MHz 30.000 kHz 71600744 MHz -27.31 dBm -14.31 dB
699,000 MHz 704,000 MHz 100.000 kHz 703,37313 MHz 7.37 dBm -22.63 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.96 dBm -12.96 dB
Il Il i
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LTE Band 12 / 5MHz / 64QAM
Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo Spectrum
v
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?::ilt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100
NI (T — -
it dheck SAES | SPURIGISCHHEKABS_ ) IIA
Line _§PURIOUS_) INE_ABS PABS 20 d‘.’l::‘m PURIOUS_LINE_ABS, PABS
20 dBm
10 d8m 10 dem "
PP S R P S MRAti ey B
0de | ff ofeem -
-10 d8m - A0 ds
SPURIOUS_LINE_ABS J d
-20 dBm f 20 ﬂ
n-.lI 30 di %
-30 dBm o Vol
IR —
T -40 dBm B
-40 dBm /// ___ﬁ\“
50 dem = -50 dBm
o
i "~
Selkei -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
£20.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -28.60 dBm -15.60 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.48302 MHz 5.77 dBm -24.23 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,98696 MHz -29.67 dém -16.67 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,00025 MHz -28.96 dBm -15.96 dB
£99.000 MHz 704,000 MHz 100,000 kHz 703,59291 MHz .46 dBm -23.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.49 dBm -15.49 dB
)i ) wa )i [| o

LTE Band 12 / 5MHz / 256 QAM
Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr u%:( Spectrum
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?::ilt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100
NI (T — -
it Fhock SAES | SPUEIGUE CHEELABS_ i IIA
Line _$PURIOUS_|LINE_ABS PABS o0 d‘.’l::‘m PURIOUS } INF_ABS PASS
20 dBm
10 d8m 10 dem
O T e et Rtk
o ds gt WW D/W
f \ |
dB 1
-10 d8m | i 1'1”
SPURIOUS_LINE_ABS r l dl
-20 dBm J 20 If
-30 dBm: /ﬂ -30 df hq‘
di \‘_;
-40 dBm — 40 dBm —
e .
| e » i
50 dBm — -50 dém ~—]
L] \m_.
~at-Hen -60 dam
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,88555 MHz -33.35 dBm -20.35 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.51295 MHz 4.17 dBm -25.83 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99995 MHz -33.45 dBm -20.45 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,02013 MHz -31.91 dBm -18.91 dB
699,000 MHz 704,000 MHz 100.000 kHz 702,49900 MHz 4.76 dBm -25.24 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.85 dBm -17.85 dB
I ] il 7

Page Number

1 A12A-18 of 25



SPORTON LAB.
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Report No. : FG550916B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] =
Spectrur ||| Sp um
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?:\:ﬁ‘lt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100
@1 Avgpwr LB A":—'pf""d ohE —
it Fhock SAES | SPUEIGUE CHEELABS_ i IIA
Line BEPURIOUS INE_ABS PABS 20 d‘:::"ﬂ PURIOUS, INE_ABS, PASS
20 dBm
10 d8m 10 dem
Anitp o Lo, i
o s ST PR L P IRaTie Y e o dom R A
-10 dem \ -10 d8 t
SPURIOUS_LINE_ABS \ .
-20 dBm 7 = [ 170 i,
30 dem o e | 30 d \‘"‘- o
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40 dBm 40 dBm
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-50 dém
]
de I
-60 dBm -60 dam
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
630.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -24.92 dBm -11.82 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.14386 MHz 4.57 dBm -25.03 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.97228 MHz -28.81 dBm -15.81 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,07368 MHz -31.10 dBm -18.10 dB
699,000 MHz 709,000 MHz 100.000 kHz 703,68032 MHz .49 dBm -24.51 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -28.22 dbm -15.22 dB
T
1 [ v 1 [ )

LTE Band 12/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] =
Spectrur ||| Sp um
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?:\:ﬁ‘lt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100
@1 Avgpwr LB A":—'pf"" RERA —
Limit Gheck PARS -SPURLOUE CHEEKARS_ . 'I“ -
Line BEPURIOUS INE_ABS PABS 20 d‘a::"ﬁ PURIOUS, INE_ABS, PASS
20 dBm
10 d8m 10 dem
el A e R b e,
o de i st Ml s S (N a ﬁggVM et
-10 dem | -1p de I
SPURIOUS_LINE_~BS l \ d l
-20 dBm ; % b l\"
| \
| A
-30 dBm e -30 di
di Tt
40 dBm -40 dBm
50 dem—j} -50 dém
i ]
a0 dam 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,88555 MHz -28.59 dBm -15.59 d& 706.000 MHz 716.000 MHz 100.000 kHz 71448651 MHz 3.53 dBm -26.07 db
698.900 MHz 699,000 MHz 30.000 kHz 698,98946 MHz -32.35 dBm -19.35 d8 716.000 MHz 716.100 MHz 30.000 kHz 716,00864 MHz -33.70 dBm -20.70 dB
699,000 MHz 709,000 MHz 100.000 kHz 702.31169 MHz 4,07 dBm -25.93 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.92 dBm -17.92 dB
T
I ] w )l w
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Specrum | [=]|[ spectrom
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?ﬁlt ig&ﬂ?;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100 W
@1 AvgPwr gl yvr
=— | SPURIGIGS GHEEKARS_ PABS
imit fheck PARS ! - - X )
Line _§PURIOUS_) INE_ABS PABS 20 d‘:::‘m PURIOUS_LINE_ABS, PABS
20 dBm
10 dBm 10 dBm
o ds e Ty TP Yot N [ e SECCHE NN SO et
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-10 dem I -pde
SPURIOUS_LINE_ABS . ‘
-20 dBm 40 H,,
-30 dBm: JJ Y30 d h\\
I — )
-40 dBm = -40 dBm p—
50 dBm—— Sl -50 dBm \\
F0 dbm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
£20.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -33.41 dBm -20.41 d& 706.000 MHz 716.000 MHz 100.000 kHz 71468631 MHz 3.55 dBm -26.45 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99655 MHz -36.14 dBm -23.14 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,06608 MHz -35.23 dBm -22.23 dB
£99.000 MHz 709,000 MHz 100,000 kHz 70456043 MHz 3.29 dBm -26.71 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.74 dBm -19.74 dB
T
)i ) wa )i [| o

LTE Band 12 / 10MHz / 256 QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum m) || Spectrum
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep :E[Lc?:\:ﬁ‘lt ig&ﬂg;ﬂam Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100 W
O TR -
Limit Ghock SAES | SPURIGISCHHEKABS_ ) IIA
Line _$PURIOUS_) INE_ABS PABS 20 d‘.’l::‘m PURTOUS } INE_ABS PABS
20 dBm
10 d8m 10 dem
ods 'y _ 0 e - e
-10 dem -10 d8 1
SPURIOUS_LINE_ABS J \ di t
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-30 dBm: H 4135' d
/ s
-40 dem -40 dBm % —
} - —__
el =50 dl
-50 dgm = "\\
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit |
£20.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -39.59 dBm -26.59 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.07592 MHz 1.04 dbm -28.96 dB
698.900 MHz 699,000 MHz 30.000 kHz 69899575 MHz -41.08 dém -28.08 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,00205 MHz -38.10 dBm -25.10 dB
£99.000 MHz 709,000 MHz 100,000 kHz 706,00799 MHz 1.32 dBm -28.68 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.21 dBm -23.21 dB
Il ] Il i
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Conducted Spurious Emission

LTE Band 12 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

) |(Spectrom ) =
Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Tmrk Paks Limit §heck
1 $PURIOUS LINE_ABS PAES 10 AdpE_SPURIOUS LINE_ABS
_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
‘ -50 derr
L ~ s S P E— | I W R
- 60 de » Nm—
. M“J
-80 de
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 617.33051 MHz -66.87 dBm -53.87 dB 30.000 MHz 630.000 MHz 100.000 kHz 621.58016 MHz -66.91 dBm -53.91 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.08735 MHz -66.11 dBm -53,11 dB 725,000 MHz 1.000 GHz 100.000 kHz 940,98573 MHz -66.15 dBm -53,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -37.97 dbm -24.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -38.79 dBm -25.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94038 GHz -51.36 dBm -38.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -51.23 dBm -38.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.92127 GHz -51.51 dBm -38.51 db 7.000 GHz 9,000 GHz 1.000 MHz 8.20977 GHz -51.54 dBm -38.54 db
hid hid
{ e J v { e
Highest Channel / QPSK
Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100,100
(@1 svgrwr
Limit (Lhm.k PAES
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i a2 S T
b oAy
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-80 dBm
-80 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency |  PoweraAbs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 628.07962 MHz -66.90 dBm -53.90 d8
725.000 MHz 1.000 GHz 100.000 kHz 727.07462 MHz -65.17 dBm -52.17 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -38.44 dBm -25.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.98625 GHz -51.20 dBm -38.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90277 GHz -51.37 dBm -38.37 d&
I b e
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LTE Band 12 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

n n
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit rwrk PARS Limit rwrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4dpe_SPURIOUS LINE ABS
. I . I
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-40 dBm
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Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.57988 MHz -66.80 dBm -53.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.27975 MHz -66.68 dBm -53.68 dB
725,000 MHz 1.000 GHz 100.000 kHz 989.77686 MHz -66.05 dBm -53.05 dB 725,000 MHz 1.000 GHz 100.000 kHz 902.34276 MHz -66.34 dBm -53,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -37.01 dBm -24.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -38.21 dBm -25.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -51.25 dBm -38.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -51.26 dBm -38.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.91027 GHz -51.52 dBm -38.52 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71457 GHz -51.41 dBm -38.41 db
{ 1 J ( I J e

Date: 3.JUN.2025 01:13:58

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100,100
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 628.92963 MHz -67.02 dBm -54.02 dB
725,000 MHz 1,000 GHz 100.000 kHz 725,37493 MHz -65.30 dbm -52.30 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -37.93 dBm -24.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -51.27 dBm -38.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92627 GHz -51.50 dBm -38.50 d&
- —
)i J o
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LTE Band 12 / 5MHz

n n
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit rwrk PARS Limit rwrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4dpe_SPURIOUS LINE ABS
. I . I
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-40 dBm
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Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 607.28127 MHz -66.84 dBm -53.84 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.92963 MHz -66.71 dBm -53.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 914.94047 MHz -66.31 dBm -53,31 dB 725,000 MHz 1.000 GHz 100.000 kHz 976.37929 MHz -66,35 dBm -53,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -36.88 dBm -23.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -37.12 dBm -24.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -51.11 dBm -38.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -51.22 dBm -38.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.94226 GHz -51.45 dBm -38.45 db 7.000 GHz 9,000 GHz 1.000 MHz 8.21077 GHz -51.53 dBm -38.52 dB
{ 1 J ( I J e
Date: 3.JUN.202S

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100,100
[@1 avgPwr
Limit ¢heck PAES
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-80 dBm
-90 dEf
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 635.97909 MHz -66.98 dBm -53.98 d8
725,000 MHz 1,000 GHz 100.000 kHz 827 70633 MHz -66.21 dbm -53.21d8
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.52 dBm -25.52 dB
3.000 GHz 7.000 GHz 1.000 MHz £.87439 GHz -51.26 dBm -38.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72207 GHz -51.23 dBm -38.23 d&
T —
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LTE Band 12/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Erm

(%]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

Erm

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

Limit rwrk PARS Limit rwrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4dpe_SPURIOUS LINE ABS
. I . I
LINE_ABS_ LINE_ABS_
-40 dBm
} -50 derr |L X X
-50 der 5
-80 dB
a0 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 623.18006 MHz -66.99 dBm -53.99 dB 30.000 MHz 690.000 MHz 100.000 kHz 618.23044 MHz -66.90 dBm -53.90 dB
725,000 MHz 1.000 GHz 100.000 kHz 941.18569 MHz -66.31 dBm -53,31 dB 725,000 MHz 1.000 GHz 100.000 kHz 899.49327 MHz -66,36 dBm -53,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -36.74 dBm -23.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -37.47 dBm -24.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -51.24 dBm -38.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -51.09 dBm -38.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92877 GHz -51.55 dBm -38.55 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91327 GHz -51.03 dBm -38.02 dB
{ 1 J ( I J e
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Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100,100
[@1 avgPwr
Limit ¢heck PAES
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OUS_LINE_ABS_
-30 dBm
-40 dBm
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P
-60 dBm
-80 dBm
-90 dEf
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 623.02000 MHz -66.61 dBm -53.61 dB
725,000 MHz 1,000 GHz 100.000 kHz 855,25132 MHz -66.27 dbm -53.27 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -37.41 dBm -24.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -51.11 dBm -38.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.02227 GHz -51.49 dBm -38.49 d&
— — =
JL J
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Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0187
30 Normal Voltage 0.0045
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0107
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0195 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0045
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.6 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12B

26dB Bandwidth

Mode | LTE Band 12B : 26dB BW(MHz)
QPSK
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 10.20 14.61
Mode LTE Band 12B : 26dB BW(MHz)
16QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 10.04 14.58
Mode LTE Band 12B : 26dB BW(MHz)
64QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 10.14 14.67
Mode LTE Band 12B : 26dB BW(MHz)
256QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 10.22 14.76
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swanranas. FCC RADIO TEST REPORT Report No. : FG550916B

ctrum i =
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 1130 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0de SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k View [e 35k view
Mi[1] 9.51 dBm| Mi[1] 10.85 diém
702.3600 MHZ| 702.4000 MHz,
20 2[1] -0.38 dB 20 T 2[1] 0.73 dB
01 1 AT 10,2000 MHz 1 v - 10.0400 MHz
10 3 = M A s 10 |
i \Pas A 7 TR Y, o
{ i |
0 den - 0 dem i
|
=rorde ~10-dim- e
1
-20 dBm e - — -20 dém ‘,
ol A . ~ 1
- ¥ AN o~ — .
-30 dam - -30 dBm —
-40 dBmv -40 dBm'
50 dam -50 dam
60 dam -60 dam
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts SEun 20.0 MHz
. s 4 “ L JL 4 “
L‘L‘? l“}?
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 300 kHz ReflLevel 30.00 dbm  Offset 1130 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps @ VBW 1MHz Mode FFT b ALt 30 de BWT 12.6 ps & VBW 1MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk View [@ 10k View
M1[1] 9.89 dBm| M1 12.31 dBm)
702.3600 MHz| 702.3200 MHz,
20 1 2[1] 0.13 dp| 20 i 2(1] 0.32 dB
D1 16.464 dBi 10.1400 MHZ| D1 14.569 dB e 10.2200 MHz|
. . i AT SN
10 7 I P - 10 -
| / )
0 dan L o den J -
! [ |
i 1 \
=ttt 0! B -10 dBm—p——. G
T 2 m 5
o 1
-20 dim - -20 dem
T i A H
) WAV
-30 dBm L i -30 dBm — l\
b \ -
40 dBm -40 dBm =
50 dam -50 dam
60 dam -60 dam
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts SEun 20.0 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12B

QPSK

16QAM

Middle Channel / 5SMHz+10MHz

Middle Channel / 5SMHz+10MHz

rum i rum =
Ref Level 30.00 abm  Offset 1130 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.30 0B = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0 dE SWT  12.6ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk View @10k view
CIEY 3.02 dBm| CIEY 9.61 dbm)
700.1150 MHz
2 D1 18.307 d& T 2[1] -0.02 dB 20 ! 2111
RN LT 14.6100 MHz D1 16.498 B y - 29855000 I 12
10 c I s \
10 0 -
] ~ 1 AN Y P
] A ] AN % o
0 dam i 0 dan - ‘.‘
|
2 7.693 dbn d 1
-10 dem + ~tordem—{——02 9502 d t
\ ] |
-20 dBm = “ X -20 dém ,‘
A R ~ i Ay
-0 8 S -30 dam~= ot
-~/ Wy, / )
“40 dem A |4t dem -
\
-50 dem -50 dBm
60 drr -60 dBim
CF 707.525 MHz 1001 pts SEun 30.0 MHz CF 707.525 MHz 1001 pts SEun 30.0 MHz

64QAM

256QAM

Middle Channel / 5SMHz+10MHz

Middle Channel / 5SMHz+10MHz

pectrum K rur a
Ref Level 30,00 Bm  Offset 11,30 db & RBW 300 kiz Ref Level 30,00 dbm  OFfset 11.30 0B & RBW 300 kHz
o att 308 SWT  12.6ps @ VBW 1MHz  Mode FFT o att a0dE BWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100,100
[@ 1Pk View [0 17k view
11.01 dBm ML) 11.70 dBm
700.1150 MHz 700.1150 MHz
20 t -1.00 dB 20 i 2(1] -0.09 d8
D1 15677 dem 14.6700 MHz D1 14.509 cn S 14.7600 MHz
0 108 P TATEN i
[ A
0 den ‘\ 0 den [’ ‘\
> ! -10 dim— “ !
o2 1 T ) 11 08 ¥
t | \
| |
-20 dBm -20 dBm r -
\ |
- -,
30 dap | e -30 dBm n
< ava PN A oA
EiTAVN Ay
=4 dom e 40 oy
\ v W
L v \M,
-50 dem -50 dBm
60 drr -60 dBim
CF 707.525 MHz 1001 pts Span 30.0 Mz CF 707.525 MHz 1001 pts Span 30.0 MHz
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

Occupied Bandwidth

Mode | LTE Band 12B : 99%O0BW(MHz)
QPSK
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 9.31 13.82
Mode LTE Band 12B : 99%O0BW(MHz)
16QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 9.23 13.78
Mode LTE Band 12B : 99%0BW(MHz)
64QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 9.34 13.89
Mode LTE Band 12B : 99%O0BW(MHz)
256QAM
BW 5MHz+5MHz 5MHz+10MHz
Middle CH 9.23 13.89
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12B

ctrum t"g" =
Ref Level 30.00 GBm  Offset 11,90 db @ RBW 300 kHz Ref Level 30.00 dém  Offset 11.30 db @ RBW 300 khz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o At 30de SWT  127ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
I M1[1 17.54 dBm| m1[1] 16.06 dBm|
i 04D MHZ " 703.07240 MHz
= Oce B 9.319068093 MHz 2048 Occ By 9.237076292 MHz
e LA Py -
10d ~ 10 d8; ¢ = ~
\ | - ~ X
0 d8 T 0dem T \
-10 dBm ] ! -0 f ‘\
20 day = At \W\M end e
- e , —~ Y
[~ A, PR O
-30 dBm 50
-40 dBm 40 d
-50 dém -50
-60 dBm -60 d
CF 707.5 MHz 10001 pts Span 20.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | X-value 1 ¥-value |__Function Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 7 17.54 dBm 2 1 703.0724 MHz 16.06 dém
T1 10.21 dBm Occ Bw 9.319068093 MHz TL 1 702 78247 MHz 9.86 dBm oce Bw 0.237076292 MHz
T2 10.03 dBm T2 1 71201955 MHz 7.33 dBm
— - T
L ] J - L J)e J -
Spectrum hectrum
Ref Level 30.00 dém  Offset 11.30 0B & RBW 30D khz Ref Level 30.00 dém  Offset 11.30 0B & RBW 30D khz
o At 30de SWT  127ps @ VBW 1MHz  Mode FFT o At 30de SWT  127ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 16.56 dBm [IETEN] 13.46 dBm
b 705.59620 MHz 704.74430 MHz
2048 N Occ Bw 9.341065893 MHz 2048 Occ Bw 9.237076292 MHz
. 4 _./\/w’vm,\ - e ; N -
/ 7 VA vy
0dem { o dem /
f
-0 / -0 /
- i
e 20 d - -
Sy L f Y
a0
PIAWA AT <
Eovad i e
-0 d -0 d
0 50
-60 d -60 d
CF 707.5 MHz 10001 pts Span 20.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 705, 5962 MHz 16.56 dbm 2 1 T4 7443 MHz 13.45 dbm
T1 1 702,79047 MHz 9.53 dBm oce Bw 0.341065893 MHz T1 1 702 81047 MHZ 7.68 dBm oce Bw 0.237076292 MHz
T2 1 71213154 MHz 8.41 dBm T2 1 71204755 MHz 4.97 dBm
il ! i T
L JL J L JL J -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 12B

ctrum t"%’ pectrum l"%’
Ref Level 30.00 dém  Offset 11,30 dB & RBW 300 kHz Ref Level 20.00 dém  Offset 11,30 db & RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0de SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.98 dBm| ™l 15.71 dBm|
20 g8 " 704.01840 MHzZ| 20 d8 701.86760 MHz
. 617138 M ] 3.789621038 M
P X Occ B 13828617138 MHz [ o 13.789621038 MHz
10d v 104d
] AT I WoN Pl i 1 ]
o8 { | Y 0 A
| \ / |
-10 dBm ] - -10 dBm 1 T
20 dam MJ \ 20 dem J T
- Lo . s ad Vi n
L \U{"\ ’_/7 N
%0 dam TAN |40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.525 MHz 10001 pts Span 90.0 MHz CF 707.525 MHz 10001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 704.0184 MHz 16.98 dBm ML 701.8676 MHz 15.71 dBm
T1 1 700.4877 MHz 10.21 dBm oce Bw 13.828617138 MHz T1 1 700.5147 MHz 8.22 dBm oce Bw 13.78962 1038 MHz
T2 1 714.31632 MHz 5,58 dém T2 1 714.30432 MHz 4.15 dBm
L L J - L JL J [
Ref Level 30.00 GBm  Offsel 11,30 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,30 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att a0de SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.20 dBm| mili] 13.96 dBm|
20 w 704.29130 MHZ| - 703.70940 MHz
x Oce B 13.894610539 MHz Oce B 13.801610833 MHz
L . o
e PN o T Y amn \ ™ 7’{
J \ | A WY e
04 ‘ 0 dle i T
-10 dBm ! -10 dam { L
/ ! |
20 dam 20 dem -
T / 4
) e -30 dBm £ L
VA A N
FARTAY /\,,/’U“ SN
-40 dam o 40 : ~_|
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.525 MHz 10001 pts Span 90.0 MHz CF 707.525 MHz 10001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 704.2813 MHz 16.20 dBm ML 703.7084 MHz 13.95 dBm
T1 1 700.4937 MHz 9 dBm oce Bw 13.894610539 MHz T1 1 700.5387 MHz 7.33 dam oce Bw 13.891610839 MHz
T2 1 6.6+ dbm T2 1 714.43031 MHz 5,56 dém
L L J L JL J
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 12B / 5MHz+5MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB24

Highest Band Edge / 1RB0 and 1RB24

Spectrum l"%’ Spectrum l"%’
Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgPwr
Limit Gheck ATk ARS
Line _$PURIOUS_| INE_ABS BPURIOUS_) INE_ABS
20 Ll i
| |
A "
104 F 1 14
I N I
od | r ! UJG ‘
! \l | dok
LINE_£BS, Ll | |
20
a0 ; - Lan diy 1
| I ' } \
4? | | ot I
| Wp I
54 dom o o T 50 dem iy —y -~
el W, Y i {
\ e P LR R T R AT | N Y N i
60 1 -60 -
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz s Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit | Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 65665555 MHz 33,12 dém -20.12 B 706,000 MHz 716.000 MHz 100,000 kHz 706.56444 MHz 19.35 dbm -10.85 e
699,900 MHz 699.000 MHz 20,000 kHz 698.937E5 MHZ -25,17 dBm -12.17 d8 716,000 MHz 716.100 MHz 20,000 kHz 716.00025 MHZ -31,12 dém -18.12 dB
693,000 MHz 709.000 MHz 100,000 kHz 599.36464 MHz 19.55 dbm -10.45 dB 716,100 MHz 725.000 MHz 100,000 kHz 716.10445 MHz -37,60 dBm -24.50 dB
L JL J [ L JL J [

Edge / 1RB24 and 1RB0

(=)

Spectrum

Ref Level 30.00 dam  Offset 11.30 d& Made auto Sweep

SEGL Count 100/100

(=)

Spectrum

Ref Level 30.00 dam  Offset 11.30 d& Made auto Sweep

SEGL Count 100/100

(@1 AvgPwr (@1 AvgPwr
Limit gheck SPURIGNIE CHBEKARS
> _§PURIOUS. 3 PAES > _bPURIOUS 5
20 ghine _BPURIOUS_LINE_ABS r 20 ghine _BPURIOUS_LINE Fus
A
10d ‘ E (‘l 10d i ! {
|l
L |
od t IJ i od ‘l IUI ‘
Al ‘ A 10 d
5_LINE_#BS, | i ‘J‘ \
| | 2ad — Lot
n |
30 L ) 30 -
. 7
{ )
40 o 40 .
-50 dBm -50 d
[ Y
e A
50 i v A, e
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low |  RangeuUp | RBW 1 Frequency |__powerabs | ALimit | Range Low Range Up RBW 1 Frequency |__powerabs | ALimit |
690,000 MHz 98.900 MHz 100,000 kHz 686.84221 MHz -56.12 dBm —45.12 B 706,000 MHz 716.000 MHz 100,000 kHz 710.67013 MHz 19.26 dbm -10.74 dB
699,900 MHz 699.000 MHz 20,000 kHz 698.93541 MHZ -59,92 dBm -46.93 di 716,000 MHz 716.100 MHz 20,000 kHz 716.02453 MHZ -59.11 dBm -46.11 di
699,000 MHzZ 709.000 MHz 100,000 kHz 703.56034 MHZ 19.24 dBr -10.76 dB 716,100 MHz 725.000 MHz 100,000 kHz 716.12223 MHZ -56,76 dBm -43.76 di
L JL J e L JL J e
Spectrum l"r‘,’ Spectrum l"r‘,’
Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dam  Offset 11.30 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit Gheck RIS CLTBEK AR S
ine _gp s, s ine _tp s, s
20 ghin® —PPURIOUS_LINE_aBS 20 ghin® _$PURIOUS_LINE_aBS
10d 10d
AR WS Y P et gt
od : - o .
‘ [ R Ty PR S
| Joa \1
LINE_ABS, [ f \f
| od i
f [ ) \
-30 ‘J{. 1 L3
[
- fo
g,
gt
-50 dBm -50 dam e
J— Mo
sk -60 df
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW 1 Fregquency | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 Fregquency | Powerabs | ALimit |
690,000 MHZ 698.900 MHz 100,000 kHz 569B.83555 MHZ -29,52 dém -16.52 dB 706,000 MHZ 716.000 MHz 100,000 kHz 707.54335 MHZ 4.B5 dBm -25,15 dB
693,900 MHz 699.000 MHz 30,000 kHz 696.98718 MHz -30.21 dém -17.21de 716.000 MHz 716.100 MHz 30,000 kHz 716.00245 MHz -36,02 dBm -23.02
699,000 MHzZ 709.000 MHz 100,000 kHz 703.47053 MHZ £.21 dBr -24.60 df 716.100 MHz 725.000 MHz 100,000 kHz 716.10445 MHZ -34.21 dBm -21.21 dB
L JL J L JL J
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